Parts
Manual

Serial Numbers LE006075
To LE008499

Thomas 133'S' Series
Publication No. 39997-2



THOMAS EQUIPMENT LIABILITY WARRANTY

THE WARRANTY IS THE ONLY OBLIGATION OF THOMAS OR A THOMAS DEALER
TO THE PURCHASER OR ANYONE ELSE CONCERNING A PRODUCT, ITS SERVICE,
ITS USE OR PERFORMANCE OR ITS LOSS OF USE OR FAILURE TO PERFORM.
NEITHER THOMAS NOR A THOMAS DEALER HAVE MADE AND NEITHER WILL
MAKE ANY OTHER EXPRESSED OR IMPLIED REPRESENTATION, WARRANTY OR
AGREEMENT CONCERNING A PRODUCT. NEITHER THOMAS NOR A THOMAS
DEALER HAVE MADE OR WILL MAKE ANY REPRESENTATION, WARRANTY OR
AGREEMENT CONCERNING A PRODUCTS MERCHANTABILITY OR OTHER
QUALITY, ITS SUITABILITY FOR PURCHASER’S PURPOSE (EVEN IF A PURCHASER
HAS INFORMED THOMAS OR A THOMAS DEALER OF THAT PURPOSE), ITS
DURABILITY, PERFORMANCE OR OTHER CONDITION.

EVEN IF THOMAS OR A THOMAS DEALER WAS ADVISE OF THE POSSIBILITY OF
SUCH LOSS, NEITHER THOMAS NOR A THOMAS DEALER WILL BE LIABLE TO
PURCHASER OR ANYONE ELSE FOR ANY INDIRECT, INCIDENTAL
CONSEQUENTIAL, PUNITIVE, ECONOMIC, COMMERCIAL, OR SPECIAL LOSS
WHICH IS IN ANY WAY ASSOCIATED WITH A PRODUCT. THIS INCLUDES ANY LOSS
OF USE OR NON-PERFORMANCE OF A PRODUCT, ANY REPLACEMENT RENTAL OR
ACQUISITION COST, ANY LOSS OF REVENUE OR PROFITS, ANY FAILURE TO
REALIZE EXPECTED SAVINGS, ANY INTEREST COSTS, ANY IMPAIRMENT OF OTHER
GOODS, ANY INCONVENIENCE OR ANY LIABILITY OF PURCHASER TO ANY OTHER
PERSON.

PURCHASER MAY NOT ATTEMPT TO ENLARGE ITS RIGHTS UNDER THE
WARRANTY BY MAKING A CLAIM FOR INDEMNITY, FOR BREACH OF CONTRACT,
FOR BREACH OF COLLATERAL WARRANTY, FOR A TORT (INCLUDING
NEGLIGENCE, MISREPRESENTATION OR STRICT LIABILITY) OR BY CLAIMING ANY
OTHER CAUSE OF ACTION.

THE WARRANTY IS A CONDITION OF SALE OF THE PRODUCT TO PURCHASER
AND WILL THEREFORE APPLY EVEN IF PURCHASER ALLEGES THAT THERE IS A
TOTAL FAILURE OF THE PRODUCT.

N.B. Read and practice your Thomas operating and servicing instructions. Failure to do this may
void your warranty.



INDEX - T133°S’
MAINFRAME 1.

A-1 FUBI SYSIBML ittt e s et s
A-2 Rear Door and LatCN. ... veceeeenreeeeeeerrmmmminisssimssmmmseeeisssiisiime st sissessanes
A-3 QUUICK"TECR . eeressressssarrrirrsesssirsssssanssissassessssassssssissssesasssssnnnmeeesssssessnsrrrsansessassaerrssns

A-4 Seat, Belt and Shields
A5 Decals and Wheel Equipment.

A ROPS ASE Yoo seseees oo
A-7 BOOI LOCK auiiiiiiieiiiieressttetierrssiesetesissssaescaatsrrrasnstaneatss srsarassnss st aabis s sasssnasssasssns
A-8 IV OL PiIS.eeereetiereeessunerreesanssv v renssasereressssbrerrsaas s beade e iR b e e aeesbsbadbtir b s e as s et bomnnrnnes

CONTROLS 2.

A-9 Contral Levers (R.H. Side).......cimmrimeimnisn s sssssssons _

A-10  Conirol Levers (L.H. Side).....iiiicc e e g :

A-11 Foot Pedals..... e . CONTROLS
A-12  Throtlle.. v .

B-1 Restraint Bar and Brake Cable

FINAL DRIVE TRANSMISSION 3.

B-2 BXIE ASS"Y.eoiiieciiiiireir e e b e e s e nta s 3.1 FINAL
B-3  Chain Tghtener 3.2 DRIVE

B-4  Parking Brake... 3.3 TRANSMISSION

HYDRAULIC SYSTEM 4.

B-5 Ol REEEIVOIN cvvvt v v ereee ittt ccire s rees e is b ee it st ras s are bt o rns s s e et s b e s st s s s sbs st s aersasssansnsss 41
B-6 Boom Lift Clreuit...........
B-7 Bucket Tilt Circuit...
B-8 Auxiliary Hydraulic Circuit
B9 Auxiliary Gear PUmp.......coumnrivinnnninnne HYDRAULIC
B-10  CONO! VAIVE.....ecceervsreeeeseeeererensrresenseesonns SYSTEM
B-11  Hydraulic Oil Cocler and Filter.
B-12  Lift CYINAEIcc ittt ettt saes et ns s n e st sar s st 4 8
Cc-1 Tl CYIINBcc e et et s st e ss s s e 4.8.1
HYDROSTATIC DRIVE SYSTEM 5.
c-2 Hydrostatic Drive Cirguit (R.H. Side).. e
C-3 Hydrostatic Drive Circuit (L.H. Side)...coorerin i HYDROSTATIC

DRIVE

C-4 Front Hydrostatic Pump
SYSTEM

G-5 Rear Hydrostatic Pump...

C-6 TOMGUE MOTOL .vevreeeririirnsristinne ittt s ber e st b sr e s s e e tasen e s e essassst s 5.3
ELECTRICAL SYSTEM 6.
c-7 Electrical Schematic (ROPS Side}..........ccrvvremeierriiesr s sinniisssesisnssssesns 6.1 ELECTRICAL
c-8 Electrical Schematic {Engine Side) ....c.cciinimniin s 6.2
(Engine Sida) SYSTEM
ENGINE EQUIPMENT 7.

c-9 EXRAUSE SYSIEIM. . creiererinrrsvecisiissesisssirre i bast st s as b be s et s ssaeas s ssnsarassssanens 7.1 )
c-9 AT ClBANET. o veevierer e issessssssnnisss e bbs s issssassarseasssssesnnesssnessresanasasnsans e 71
C-10  Radiator and Engine Mounts e 1.2 ENGINE
C-11  UNIVETSAL JOIME.we...veressuserreseeemaseressssssscssssesasessssnsesmsssisissssstssesssecesssssbansosessasessrss 7.3 EQUIPMENT

OPTIONAL EQUIPMENT 8.
C-12  Electic AUNIlIANY. ..ottt et itesss s smaens e ssensssannines
b1 Hand Control Lever (R.H. Side)...e oo,
p-2 Hand Contral Lever (L.H. Sita)........cociiiirineeincceeiinienenns
D-3 Valve, High FIoW...... ..o )
D-4  Back-Up AlRMT..u....vceereriensernerersessssssssasssserenss OPTIONAL
D-5  HOM Kifioreeoreeeseremsisissssssnne e ssssssesssssssssrnassessanns EQUIPMENT
D-6 Wheel EQUIPMENL.....covi e snseresnsinresnseseenns
D-7 Sound INSUIEEHION. -...covvnreriin st s s ss s
D-8 (07213 T B 1o T OO OV U RO RPN
Bb-9 Sirobe Light Kit TR - §
D-10  Directional Light Kit........ceeeemmmimmiiisimsss s sessssmsstsisessesresencsns 8.11

D11 CBD HEBBEIO e vcieiiiiricnsisinnnssssssosts s vsmeesebrtasetssamess sasssnessssss sastssansssrsssssssssnreraessessnns 8.12
D12 CONOl VAIVE LOCKS..eccveneeeiiiiiiaeererecmerersmaecsinesssrress s sssaassasssnssssssbssassssssstssavssnsssss 8.13



THOMAS
PEENTEN 308 T 133'S'

SERIAL NO. LEOO6075

MANUFACTURED BY

THOMAS EQUIPMENT LTD.

CENTREVILLE.N. B. CANADA

It is important when ordering replacement parts or making a service
inquiry to provide both the model number and serial number of your
Thomas loader. The serial number plate is located at the rear of the
machine on the left hand side. In the event that the serial number
plate is missing, the medel number and serial number are both
stamped into the main frame inside the rear door.



A
A2

A-4
A5
A-6
A-7
A7

Fuel System....

MAINFRAME 1.

Rear Door and Latch

Quick-Tac
Seat, Belt
Decals an

ROPS Ass'y...

Boom Loc
Pivot Pins.

h...
and Shlelds
d Wheel Eqmpment

| TR




1.1

HOMdS] Fuel System

A-1

DIESEL

_—
(=]
o
(L]
=
=
(=]
(=

.
=
=
a.

C-033




Fuel System

1.1

REF. PART T133 SERIAL
vo. | no. DESCRIPTION o ey

1 5842 Fuel Filler Cap (silver tab lock type) 1 To LEO06815

1 29934 Locking Cap 1 To LE 006815

1 40921 Fuel Cap (green screw on) 1 LE00G816-Onward
1 40922 Locking Fuel Cap (green screw on) 1 LEO0GB16-Onward
2 N.S.P. R.H. Fuel Tank Assembiy 1

5 6089 Street Elbow 1/4” NPT x 90° 1

6 4539 Reducing Bushing 1

7 18318 Fuel Line Fitting 1

8 19949 Hose Clamp 1/2” 8

9 24882 Fuel Return Line 24” L. 1

10 23194 B341 Machine Screws 5

11 24214 Fibre Washers )

12 40669 Fuel Lever Sender 1

13 24264 Cork Gasket 1

14 22381 Inspection Cover 1

15 20901 Silicon Gasket Maker As Redquired

16 1651 Plainwasher 5/16” Dia. 12

17 1870 Springwasher 5/16” Dia. 12

18 1191 Nut 516" UNC 12

19 14797 Fuel Shut-off cock 1

20 23861 Push-on Coupling 1

21 23710 Tank to Filter Hose 1

22 21677 Fuel Filter 1

23 (21679 Fuel Filter Ass'y. 1

24 23709 Filter to Fuel Pump Hose 1

25 |953820 |Fuel Pump 1

26 21422 Fuel Pump to Injection Pump Hose 1

27  |1458 Plug 3/4" NPT 1




A-2 |HHHOM A5 Rear Door And Latch 1.2

e

5
o

e
Sy
=

=
s,

.

sl

o
o

"
5

-,
e gy
e Sl




Rear Door and Latch

1.2

REF. | PART T133 SERIAL
no. | No. DESCRIPTION < NG,
1 961178 Rear Door Ass'y Complete 1
2 960931 Engine Cover Shield Ass’y. 1
3 954772 Door Lock Ass’y. 1
4 4842 Set Collar 3/4” Dia. 2
5 954425 Door Lock Support Ass'y, 2
6 1191 Nut 5/16” UNC 8
7 1651 Springwasher 5/16” Dia. 8
8 35426 Door Handle 1
9 1678 Bolt 516" UNC x 1 3/4” L. 1
10 6645 Nut 1/4"” UNC Nylok 2
11 3189 Lever Grip 1
12 3238 Bolt 1/4” UNC x 3" L. 1
13 1650 Plainwasher 1/4" Dia. 2
14 9202 Spring .063” x 13/32” L.D. x 2 1/2" L. 1
15 26664 Radiator Batfle 1
16 26665 Baffle Foam 1/2" x 17 x 16 1/2"” L. 2
17 26666 Baffle Foam 1/2” x 1" x 20 1/4” L. 2
18 | 417 Vinyl Door Moulding 10 3/4” L.

(not shown) 1
19 16989 Bearing,. 750 I.D. x 1,000 O.D. 2
20 31441 Bar, Door Latching 1
21 959272 Rear Door Lock Ass'y. 1
22 31442 Rear Door Latch 1
23 5170 Bolt 1/4” x 1" UNC 2
24 31488 Hinge Bearing 2
25 | 31440 Door Pin 2

* Not lllustrated




1 |

HO M A5 Quick-Tach

C-035

A-3




Quick-Tach

1.3

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION e NO.
1 NA Refer io Retail Price List For Complete
Ass'y.

2 954714 Cam Pin Ass’y. 1
3 38099 Lock Pin Linkage 2
4 22652 Stabilizer Bar 2
5 1190 Bolt 5/16™ UNC x 1" L. 7
6 16771 Nut 5/16” UNC Nylok 7
7 24971 Hole Covers 2
8 2338 Bolt 1/4” UNC x 1/2” L 4
* 2279 1/4” Lockwasher 4
* 1650 1/4”" Flatwasher 4
9 25811 Compression Spring 2
10 954715 Quick-Tach Lock Pin Ass'y. 2
i 22653 Stabilizer Bar Bushing 4
12 954716 Support Pin Ass’y 2
13 23385 Plainwasher 1/2” Dia. 2
14 1546 Split Pin 1/8” x 1" L. 2
15 32176 Quick-Tach Handle 1
16 32269 Plainwasher 7/16” Dia, 1
17 1642 Springwasher 3/8” Dia. 1
18 1673 Bolt 3/8” UNC x 3/4” L. 1
19 35449 Grease Fitting 1/8” NPT 3
20 35450 Grease Fitting 1/8” NPT x 45° 2
21 32187 Quick-Tach Handle Stop 1
24 31572 Hinge Bushing 2
25 30735 Long Tilt Bushing 2
26 32523 Short Tilt Bushing 2
29 22661 Handle Bushing 1
30 22665 Bushing 1.438 0.D. x 1.012 |.D. x 4" 1
* 32275 Quick-Tach Warning Decal 1




s

Seat, Belt
And Shields

c-047




Seat, Belt and Shields

1.4

REF. PART Ti33 SERIAL
No. | No. DESCRIPTION b oy
1 960680 2” Safety Belt 1
1 960681 3” Safety Belt (Optional) 1
2 7465 Nut, Nylock 2
3 1643 Flatwasher,3/8” 2
i} 1193 Boli.3/8" x 1" 2
8 960935 = |Seat Support, RH 1
9 38600 Seat 1
10 40536 Seat Plate 1
11 2580 Bolt, 5/16™ x 1 1/4"” 2
12 1870 Lockwasher, 5/16” 12
13 1651 Flatwasher, 5/16” 14
14 6086  Captive Nut, 5/16” 12
15 16771 Nut, Nyiock 5/16” UNC 2
16 40477 Rear Filler Shield 1
17 1190 Bolt, 5/16” x 1” UNC 4
18 21907 Self Tapping Screw, 5/16" x 5/8” 12
20 40053 Control Lever Gover 2
21 40495 Hole Cover (2 x 2) 2
22 1870 Lockwasher, 5/16” 4
23 1190 Nut, 516" UNC 4
25 960934 Seat Support, LH 1
27 960932 Rear Belly Pan 1
28 1643 Flatwasher, 3/8” 2
29 1643 Lockwasher, 3/8” 2
30 1193 Bolt, 3/8” x 1” UNC 8
31 40499 Chain Tightener Shield LH 1
32 526 Safety Track 3
33 40462 Siep Shield 1
38 40498 Chain Tightener Shield RH 1
* 30501 Boot, Throttle Control 2

" Not lllustrated




Decals and Wheel Equipment

1.4.1

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b 0.
* 38605 T-133 S Model Designation. Kit 2
* 39198 T-133 S Common Kit 1
* 37426 Loader Arm Stripe 110" 1
* 40777 French Decal Kit 1
* 408970 Paint (Spray Can Orange) As required
* 41778 Paint (Litre Oranqge) As reguired
* 39572 Paint (Spray Can Light Grey) As required To_LEOOTO06
. 41779 Paint Liter Light Grey) As reqFJ_ired To LE0O7085
* 41223 Spray can dark qrey As reguired LEQD7097-Onward
* 41738 Paint (Liter Dark Grey} As reguired LEOD7097-Onward
* 40969 Paint (Spray Can Black) As reguired To LEQ070865
* Paint (Liter Black) As reguired To LEOD7096
* 22953 Rim 5KB x 15 {Std.) 4
* 5816 Tire 7.00 x15, 6 Ply {Std.} 4
* 5815 Tube 7.00 x 15 (Std.) 4
* 25116 Rim, Flotation 16.5 x 8.5 (Opt.) 4
* 6800 Tire 10.00 x 16.5, 6 Ply (Opt.) 4
* 7019 Stem, Tubeless Valve 4
* 5832 Nut, Wheel 24
* 26188 Stud, Wheel 24
* 36091 Tire/Wheel L/H Segmented 10.00x16.5 ;|
* 36618 Tire/Wheel R/H Segmented 10.00x16.5 4
* 36093 Replacement Segments (Per.) 10




1.4.2 |

HOMdS)RoPS ASS'Y

A-6

c-028




ROPS Assembly

1.4.2

REF. PART T133 SERIAL
NO. NO. DESCRIPTION g NO.
1 960719 ROPS Complete 1
3 31744 Screw Hex Head Self Tap 8
9 20860 Nut 1/2” 4
10 20235 Washer, Snubbing__ 6
12 38560 Isolator Shore 43 4
13 1023 Bolt 1/2 x 4 UNC 2
15 39021 Window Rear 1
16 15750 Woeather Strip Glass Setting 8
17 15931 Weather Strip 6.6
18 25445 Glass, Top ROPS 1
22 20901 Adhesive Thermo Plast. As Regi'd
1248 Bolt 1/2 x 3 1/2 Rear 2
20861 Washer LOC 1/2” 4
23385 Washer Flat 1/2" 4
40737 Manual Holder 1




‘A-?Ii!“ﬂlﬂﬂﬁl Boom Lock 1.5

BOOM LOCK

C-580




Boom Lock

1.5

REF. | PART T133 SERIAL
No. | No. DESCRIPTION o oy
1 39546 Knob 2
2 25530 Locking Pin Arm 2
3 25532 Lock Pin 2
*4 1350 Nut 1/4” UNC 2
5 24129 Lock Bushing 2
6 2010 Grease Zerk 2
7 6356 Washer, Lock 5/16” 2
8 2593 Bolt, 5/16" x 1 1/2” UNC 2
9 38796 Panel,Lock 1
*10 | 1650 Washer, Flat 5/16” 2
*11 6086 Nut, Captive 2

“ Not llustrated




A-8 i!Hl]masl Pivot Pins 1.6

PIVOT PINS \
NOTE: -L.H. ILLUSTRATED. m,-—» 27
-R.H. AND L.H. IDENTICAL EXGEPT 2NN
WHERE INDICATED. S
COMPONENT DUANTITIES LISTED
FOR COMPLETE ASSEMBLY.

C-036




Pivot Pins

1.6

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION g NO.
1 959277 Lift Arm Assy. 1 To LE0OE859
1 961243 Lift Arm Assy 1 LEODGB60-Onward
2 NSP Tank Assy. L/H 1
3 40538 Pin, Lift Arm Hinge 2 To LEDOG859
3 40998 Pin, Lift Arm Hinge 2 LED06860-Onward
4 30767 inner Hinge Bushing 2 To LEODE853
4* 40387 Inner Hinge Bushing 2 LECO6860-Onward
5* 30737 Pivot Bushing 2 To LEQOE859
5* 40950 Pivot Bushing 2 LE006860-Onward
6* 30766 Quter Hinge Bushing 2 To LEODBE5S
6* 40388 QOuter Hinge Bushing 2 LE006860-Onward
7™ 30733 Inside Bushing, L.ift Arm 2 To LEOOGE59
7* 40949 Inside Bushing, Lift Arm 2 LECDE860-Onward
8* 30732 Outside Bushing, Lift Arm 2 To LEDOGB59
8* 40948 Outside Bushing, Lift Arm 2 LEDO&BE0-Onward
9 33525 Lift Arm Hinge Pin 2 To LEODGBSI
9 40999 Lift Arm Hinge Pin 2 LEODEBE0-Onward
10 26479 Long Tilt Pin 2
11* | 30731 Boom QOuter Bushing 2
12* | 30724 Inside Tilt Bushing 2
13 32524 Tilt Pin 2
14 958006 Q/T Pin Assy. 2 To LEODGBS9
14 961253 Q/T Pin Assy. 2 LEDDEB60-Onward
15 30723 Front Bushing 2 To LEOOEBS9
15 | 40947 Front Bushing 2 LE0D6860-Onward
16 32501 Washer 1 1/8™ 2
17 |30235 Cotter Pin 3/8 x 1 1/2 2
18 26101 Lift Arm Hinge Pin 2 To LEOOSBSS
18 40997 Lift Arm Hinge Pin 2 LEQ05860-Onward
20 32615 Neopreme Washer 1 1/2” 2 To LE00S859
20 | 32614 Neopreme Washer 2 To LE006859
21 32616 Neopreme Washer 1” 2 To LEOD68S9
21 32615 Neopreme Washer 4 LED0GBE0-Onward
22 32323 Bucket Level Indicator 1
23 32328 Decal, Bucket Level Indicator 1
24 1643 Washer, Flat 3/8” 1
25 1546 Pin, Cofter 1" x 1/8” 1
26 1677 Bolt 5
27 16771 Nut, 5/16 Nyloc 11
28 34816 Boom Stop 2
29 38472 Locking Plate 6
30 38302 Clamp 6
31 | 30767 Inner Hinge Bushing 2 To LEQDG85Y
31* 40386 Inner Hinge Bushing 2 LEQ05860-Onward
32* | 30766 Quter Hinge Bushing 2 To LEQOEBEY
32* |40388 Outer Hinge Bushing 2 LEO0G860-Onward

*welded on parts




CONTROLS 2.

A-9 Control Levers (R.H. Side)
A-10  Control Levers (L.H. Side).......ccrrvniirann

AT FOOE PEOAIS. ..o eeeei et eeeeiteee ettt tis s ts e s sats s essbtsassstsassss s sessbt s s sasrsssssarnrrnensssrsnnssssnss
Ar12 T IO B eire ettt ctee e ssete s rve e s st e s esssnnt e sese s se s ran e e an s s ranes s nrrenas R
B-1 Restraint Bar and Brake Cable......ccviimiimiimiieeimmmmmsssmsmmera, 2.4

CONTROLS -




<] Control
‘A-Q |i!Hl]ﬂli15l|_ever (R.H. Side)

C-039




Control Lever (R.H. Side)

2.1

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b 0.

1 960878 Lever, Handle {M12) 1 To LEOD7262

1 961303 Lever, Handle (M14) 1 LEQD7263-Onward
2 3189 Grip 1

3 960911 Control Lever, RH 1 To LED06079

3 961204 Control Lever, RH 1 LENOG080-LEDOE281
3 960977 | Control Lever, RH 1 LEQDRPR2-LEQO7262 |
3 961288  : Control Lever, RH 1 LE007263-Onward |
7 1673 Boit, 3/8"” x 3/4” 1

8 1642 Lockwasher, 3/8” 1

9 1643 Flatwasher, 3/8” 1

11 5803 Rod End, Female 3/8" 4

12 1898 Nut, 3/8” UNF 5

13 959073 Hydroback 1

14 21174 Washer, Spacer 4

16 14620 Bolt, 3/8” x 2 3/4” UNC 1

17 40425 Pintle Linkage Rod 1

18 15880 Rod End, Male 3/8” 1

19 35316 Nut, 3/8” UNF, LH Thread 1

20 960402 Rod End, Isolated Female 3/8” LH 1

21 29384 Fender Washer 3

22 1671 Bolt, 3/8" x 3" UNC 1

23 29349 Spacer 1

24 7465 Nut, Nylok 3/8” 1

25 6645 MNut, Nylok 1/4” 1

26 3313 Bolt, 1/4” x 2" UNC 1

27 14916 Pin, Spring 3/8" x 1 1/2” 1

28 960908 Pintle Lever Ass’y ]

29 7465 Nut, Nylok 3/8” 1

30 1672 Bolt, 3/8” x 1 1/2” UNC 2

31 14860 Shock Absorber 1

33 21174 Washer, Spacer 1

a5 1672 Bolt, 3/8” x 1 1/2” UNC 2

39 956137 Spring 1

40 23012 Pivot Bushing 1

41 7465 Nut, Nylok 3/8" 1

42 959085 l.ock Mount 1

43 37850 Lock Arm 1

44 960921 Pintle Unlock Shaft 1

* 30501 Boot, Control Lever 1

* Not lliustrated




=

) Control
A-10l LIHOMdA 5] Tever (L. H. Side)

C-040




Control Lever (L.H. Side)

2.1.1

REF. | PART T133 SERIAL
No. | NoO. DESCRIPTION by NO.
1 960878 Lever Handle (M12) i To LEOO7263
1 961303 Lever Handle (M14) 1 LEGD7263-Onward__
2 3189 Grip 1
3 960910 Control Lever, 1 .H. 1 To LEODEO79
3 961205 Control Lever, L.H. 1 LEO05080-LEDNGS281
3 960976 |Control Lever, L.H 1 LEON6262-LEQO7262
3 961287 | Conirol Lever, L.H, 1 LEC007263-Onwargl |
4 1673 Bolt, 3/8" x 3/4” UNC 1
8 1642 Lockwasher 3/8” 1
9 1643 Fiatwasher 3/8" 1
11 1898 Nut, 3/8” UNF 5
12 |5803 Bod End, Female 3/8” 1
13 21174 Washer, Spacer 3
14 |959073 | Hydroback 1
15 1671 Bolt, 3/8” x 3’ 1
16 960402 Rod End, Isolated LH Thread 1
17 29349 Spacer 1
18 29384 Fender Washer 3
19 7465 Nut, 3/8” Nylock 1
20 14620 Bolt, 3/8” x 2 3/4” UNC 1
21 5803 Rod End, Female 3/8” 1
22 140426 Pintle Linkage Rod 1
23 35316 Nut, 3/8” UNF LH Thread 1
24 1672 Bolt, 3/8” x 1 1/2” UNC 1
25 21174 Washer, Spacer 1
26 7465 Nut, Nylock 3/8” 1
27 960907 Pintle Lever Ass'y LH 1
28 14916 Pin, Spring 3/8" x 1 1/2” 1
29 37850 Lock Arm 1
30 3313 Bolt, 1/4” x 2” UNC 1
31 6645 Nut, 1/4" Nylok 1
32 1672 Bolt, 3/8" x 1 1/2” 1
33 15880 Rod End, Male 3/8”UNC 1
34 21174 Washer, Spacer 1
35 29066 Set Collar 1/2” 1
36 29065 Bearing, Nylon 1/2” 1
a7 2279 Lockwasher 1/4” 2
38 2338 Bolt, 1/4” x 1/2” UNC 2
39 |7465 Nut, Nylok 3/8” 1
40 |23012 Pivot Bushing 1
41 |956737 |Spring 1
43 5803 Rod End, Female 3/8" 1
44 (1672 Bolt, 3/8" x 1 1/2" UNC 1
45 21174 Washer, Spacer 1
46 | 14620 Bolt, 3/8" x 2 3/4" UNGC 1
47 960921 Pintle Unlock Shaft i
48 14860 __ |Shock Absorber 1
30501 Boot 1




c-019




Foot Pedals

2.2

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION g 0.
1 41189 Shaft, Foot Pedal 1
2 NSP Bushing, See Axle Cover 1
3 17516 Spacer As Required
4 960806 Pedal Assy. R/H 1
6 960807 Pedal Assy. Auxiliary 1
7 960805 Pedal Assy. L/H Lift 1
9 30044 Pin 3
10 1630 Pin, Retainer 3
1 5405 Nut, 1/4” UNF 3
12 38551 Cable Assy. 3
13 35884 Rod End Clevis 3
14 25589 Bolt, 1/4” x 1 3/4” UNC 2
15 17432 Nut, 1/4” UNC Nylok 2




IA-12| i!l-l[lmﬂﬁl Throttle

2.3




Throttle

2.3

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b vy
1 38517 Knoh, Throttle Handle 1
2 960571 Throttle Handle Ass'y 1
3 28982 Boot, Throttle Handle 1
4 7416 Spring, Throitle Handle 1
5 1643 Washer, 3/8” Flat 1
6 1194 | Nut, 3/8” UNC 2
10 961Q07 Throtile Rod Ass’y 1
11 23096 Set Collar 1/4” 3
17 2663 Bolt, 1/4” x 3/4” UNC 1
18 31654 Throttle Block 1
19 1671 Bolt, 3/8” x 3" 1

|_20 23371 Friction Pad 1
25 23772 Nut, 1/4” Jam 1




\ B-1 ‘i!HDmHS' Restraint Bar 2.4 |

C-041




Restraint Bar

2.4

REF. | PART T133 SERIAL
o, | No. DESCRIPTION b 0.
1 960874 Restraint Bar 1
2 960497 || atch Hook, LH 1
3 1650 Flatwasher 2
4 6645 Nut, Nylock, 1/4" 3
5 38834 Spring 2
9 1650 Flatwasher, 1/4” 2
10 5170 Bolt, 1/4” x 1" UNC 1
11 8613 Nut, 1/2” UNC Nylok 2
12 40553 Spacer 2
13 41041 Park Brake Cable 2 LE0DEB93-Onward
41042 Cable End Bushings 2 LED06893-Onward
961390 Brake Cable Kit 1 To LEONSS92
14 960498 Latch Hook, RH 1




FINAL DRIVE TRANSMISSION 3.

B-2 AXIB ABE'Yee ittt iissss s e e e e et e e s 341
B-3  Chain TIGHIBNE . ....vvreeeereeemeececssmsesesssssssssssssssssssssssssasssssssssssssssssasnssansssssmonnenss | 32 DRIVE

B-4  Parking BraKe ...ttt ettt s e e s 3.3 TRANSMISSION

FINAL




|B-2 ‘i!"ﬂ[ﬂﬂﬁl Axle Assembly 3.1 I

SPEGIAL TOOLS




Axle Assembly

3.1

REF. | PART T133 SERIAL
NG | No. DESCRIPTION b oy
1 960437 Axle Assembly (Studs Included) 4
2 5832 Machine Weld Nui 24
3 26188 Wheel Stud 24
4 22379 Key, 1/2” x 2 1/4” L. 8
5 3667 il Seal 4
6 3665 Bearing 8
7 5968 Race 8
8 31058 Axle Sprocket 28T - No. 100, Front 4
9 22448 Axle Washer 4
10 | 14877 Castle Nut 1” UNF 4
11 1634 Split Pin 316" x 1 1/2” L. 4
12 | 955280 Axle Installation Tool 1
13 | 955281 Seal Installation Too!l 3
14 | 955283 Axle Remover 1
15 | 960997 Chain Tension Guage 2
*16 | 22463 Inspection Cover 2
*17 | 35266 Plug, 2” B.l. 2
*18 | 960938 Axle Cover L/H, Front 1
*19 | 960937 Axle Cover R/H, Front 1
*20 | 22462 Axle Cover Rear 2
*21 | 40097 Sprocket, Rear 28T - No. 100 2

*Not il

ustrated




3.2

HOIMd 5] Chain Tightener

R.H. AND LH. IDENTIEAL
EXGEPT WHERE INDICATED
LISTED FOR COMPLETE ASS'Y.

‘R.H. ILLUSTRATED
GOMPONENT BUANTITIES

NBTE:

OTOT” SEGTION

SHIIFI'MSI.!B-HSSEHBEY

SEE "TOROUE

C-016




Chain Tightener Assembly

3.2

REF. | PART 7133 SERIAL
NO. NO. DESCRIPTION g NO.
1 954785 | Tightener Bolt Ass'y.
{Includes Flange Nuts) 3
2 954623 R.H. Idler Support Ass'y. 1
3 954622 L.H. Idler Support Ass'y. 1
4 22467 Support Plate 2
5 954621 Chain Tightener Adjuster 2
6 1149 Nut 5/8” UNC 4
B 33547 Fiange Nut 5/8” UNC 6
9 23256 Boli 3/4” UNC x 3 1/4” L. (Fedalloy) 2
10 23258 Springwasher 3/4” Dia, (Fedalloy) 2
11 24942 Washer 3” 0.D. x 2" I.D. x 10 Ga. 4
12 22960 Thrust Washer 4
13 19813 Idler Shaft 2
14 22950 Cage Roller Bearing 2
15 22302 Idler Sprocket 10T - No. 100 2
16 23706 R.H. RS100 Chain -
113 Links including Conn. 1
17 23707 L.H. RS100 Chain -
103 Links including Conn. 1
18 32907 No. 100 Connector Link, Press Fit As Repy'd.
19 40102 Drive Sprocket 11T - No. 100 2
20 22075 Key 2
21 22071 Nut 2




I B-4“!|~|0m33' Parking Brake 3.3 |

C-042




Parking Brake

3.3

REF. | PART T133 SERIAL
vo. | No. DESCRIPTION b NO.
1 5170 Bolt 1/4 x1 2
2 40434 Bar Rod Brake Adjusting 1
3 23922 Spring 1
4 40429 Brake Activating Bar 1
<] 1194 Nut Nylok 3/8 UNC 1
6 1650 Washer 1/2” Flat 1
7 1631 Cotier Pin, 3/32” x 3/4” 1
8 38821 Pin Cabie Assy. Pull 2
9 38809 Clamp, Boot 5/8” 2
10 38343 Boot Assy. 2
11 38810 Clamp Boot 1 7/8” 2
12 6645 Nut, Jam 1/4” 2
13 6448 Circlip Int. 2
14 17516 Washer 14 GA 3/41D x 1 1/4 OD 4
15 37798 Spring Complete 2” 2
16 37991 Pin, Brake 2
17 961390 Brake Cable 1 To LE0DE992
17 41041 Brake Cable 1 LEDDE993-Onward
*17 | 41042 Bushing, Cable End 2
18 40422 Clevis, Engine 1
19 960913 Brake Lever Assy. 1
20 1672 Bolt, 3/8”" x 1 1/2" 1
21 6645 Nut, Nylok 3/8” UNC 1
22 1650 Washer, flat 1
23 960912 Brake, Pull Rod Ass’y 1

*Not Niusiraied




B-5
B-6
B-7

B9
B-10
B-11
B-12

HYDRAULIC SYSTEM 4.

Ol RSBV 11 reeeereeereesceie e rir e ree e eeeseees bbbt s bt bbb s b e nr e s sme e re s s e sar s saa e et s ns
Boom Lift Circuit...
BUCKEE TIHE CIIOUIT. aeeeeeriiniiiriiirinesisnnssssssssssassestisenssarsserssnresesssssessessasssansassssansessss
Auxiliary Hydraulic Circuit
Auxiliary Gear Pump .
CONITO! VEIVE. ....cvtieeveererinresresinsts s nsss s sesssssssssrsasrmssessssssosssassesssssnsnernssesnsnseies 2h8
Hydraulic Oil Cooler and Filter........cvivvenns VR 4
Lift CYliNdBr..cvecirriivireniiirmcsieiesccnrsineenins

HYDRAULIC

SYSTEM




IB-S Ii!HI]IHHSl Oil Reservoir 4.1 \

C-046




Oil Reservoir

4.1

REF. { PART T133 SERIAL
vo. | No. DESCRIPTION b oy
1 NSP LH Oil Tank Ass’y 1
2 34903 Elb rbed 2
3 36733 Filler Cap Ass'y (Locking) 1
4 698 Sight Tube .354
5 34919 Clamp. 2 Ear 2
6 32478 Magnet 1
7 37209 Beducing Bushing. 1
8 37206 Temperature Sender 1
9 38562 Bulkhead Connector (Long) 1
10 37821 TJube, Hyd. 1
il 21324 Elbow 1

|12 961564 Tube, Hyd. 1
13 961565 Tube, Hyd. 1
14 14898 Suction Filter 1
15 37673 Plug, 1 1/4” NPT 1
16 960943 Hose Ass'y 1
17 38768 Elbow, 90 d. 1
18 17144 Plug 1
19 1651 5/16" Flatwasher 12
20 1870 516" Lockwasher 12
21 1191 5/16" Nut 12
22 22381 Inspection Cover 1
23 40331 Elbow 90 d. 1
24 960951 Hose Ass'y 1
25 30549 Oil Tank Heater (QOptional) -
26 39041 Bulkhead Connector 1
27 37819 Tube, Hyd. 1
28 21701 Elbow 1
29 39041 Bulkhead Connector 1




B-6 i!l-l[llllﬂS' Boom Lift Circuit 4.2_|

C-031




Boom Lift Circuit

4.2

REF. PART Ti133 SERIAL
No. | NO. DESCRIPTION b O
1 38385 Control Vaive 1
2 37818 Tube Assy. 1
3 20194 Connector Elbow 2
4 37820 Tube Assy. Bim. Port. 1
9 39041 Bulkhead Conn. Front 1
10 38562 Bulkhead Conn. Rear i
11 37821 Tube Assy. i
12 37819 Tube Assy. 1
13 960945 Hose Assy. 2
14 960946 Hose Assy. 2
15 Lift Cyl. (See Section 4.8) 2




-]

HO MM d S Bucket Tilt Circuit

C-030

B-7




Bucket Tilt Circuit

4.3

REF. | PART T133 SERIAL
No. | NoO. DESCRIPTION b 0.
1 38385 Control Valve 1
2 20194 Eibow. 90° 3/4 JIC 2
3 37822 Tube Assy. Top Port 1
4 37823 Tube Assy. Bottom Port 1
5 39042 Bulkhead Connector 1
6 38563 Bulkhead Connector 1
8 860948 Hose Assy. 1
9 8960947 Hose Assy. 1
10 23356 Tube Assy. Out 1
11 23355 Tube Assy. In 1
13 954958 Hose Assy. 3/8" x 17" 4
15 Cylinder, Tilt, (See Section 4.8.1) 2




ﬂ

-

HOMdS] Aux. Hydraulic Circuit

c-022

B-8




Auxiliary Hydraulic Circuit

4.4

REF. | PART T133 SERIAL
NO. | NO. DESCRIPTION b 0,
1 38385 Valve Control 1
2 7667 Cover, Male Quick Coupler 1
3 7124 Cover, Female Quick Coupler 1
L 1803 Coupling. Quick Change Male 1
5 6608 Coupling, Quick Change Female 1
6 30323 Connector, 3/4 JIC x 3/8 NPT 2
9 29478 Tube Hydraulic 1
10 35388 Tube Hydraulic 1
12 38563 Fitting Bulkhead 7/8 JIC 1
13 960948 Hose Assy. Outside Tube 1
16 960947 Hose Assy. inside Tube 1
17 37825 Tube Assy. Btm. Port 1
18 | 39043 Fitting Bulkhead 90° 7/8 JIC 1
19 37824 Tube Assy. Top Port 1
20 20182 Str. Connector 3/4 JIC 2
*21 | 38302 Clamp, Tube Twin 1/2" 2
*22 | 38472 Plate Cover 2
*23 {7078 Clamp, Hyd. Tube 1.875 1

* Not lllustrated




C-032

B-9 | HHHO M d S} Auxiliary Gear Pump 4.-5_|




Auxiliary Gear Pump

4.5

REF. | PART T133 SERIAL

No. | NO. DESCRIPTION b ey
39940 Gear Pump Complete 1

1 39914 Back Plate 1

2 39920 Seal Kit Complete 1

3 39941 Pump Beody 1

4 39842 Drive Gear Assy. 1

5 39943 Idler Gear Assy. 1

6 39944 Wear Plate (inc. in Item 2) 1

7 - Seal, Bearing (Inc. in tem 2) 1

8 - Seal, Molded O’Ring (Inc. in ltem 2) 1

9 - Gasket, Back-up (Inc. in liem 2) 1

10 - “Q" Ring (Inc. in ltem 2) 1

11 39918 Front Plate 1

12 39919 Washer 1

13 - Shaft Seal (Inc. in ltem 2) 1

14 39245 Cap Screws (Long) 4

15 39846 Cap Screws (Short)} 4




m

H[]lllﬂs Control Valve

C-023

B-10




Control Valve

4.6

REF. | PART T133 SERIAL
no. | NO. DESCRIPTION b NO.
38385 Control Valve w/Spool Locks 1
1 39850 Float Spool w/ Detent i
2 36650 SpoolO-Ring Kit 3
3 36651 Check Valve (Inc. Seals) 3
4 39851 Doublfe Acting Spool w/Detent i
5 39852 | Double Acfing Spool Spring Center 1
<] 36647 Qutlet Section SAE 12 |
7 36661 Plug, Outlet Side 1
8 36649 0-Ring Kit Sections 4
9 NSP 0-Ring 2
10 36648 Tie Rod Kit 1
11 36643 Inlet Section SAE 10 i
12 37595 Main Relief Valve 1
13 36653 Special Check Valve 1
14 36644 Series Section SAE 10 A-B i
15 36645 Auxiliary Section 1
16 38615 Connection Solenoid 2
17 38621 Block for CESD Spool Lock 2
19 366567 Dustcover Plate Kit 1
20 36646 Section SAE 10 1
21 36659 Anticavitation Valve 1
22 |38611 Spool Locking Device(See Section 8.13) 2
23 38614 Solenoid 12V {Inc. ltem 16) 2
25 38617 Shim 2
26 38618 Scraper 2
27 38619 Spool End 2
28 38620 SHC Screw 4
29 38060 Spring Washer 4
30 38622 O-Ring 2
31 38623 Spacer 2
32 38624 O-Ring 2
33 39911 Nut, Knyrled Solenoid 2
34 39894 Seal Kit Complete 1
* 37653 Spool Dampener i

*Not Mustraled




4.7 |

] Hvdraulic Oil Cooler
B-11| MHOMAS ) 2?6 Filter
. 1




Hydraulic Oil Cooler and Filter

4.7

REF. | PART T133 SERIAL
vo. | No. DESCRIPTION b ey
1 38585 Hydraulic Qil Cooler Ass'y 1
2 33850 Elbow 3
3 960951 Hose Ass'y 1
4 38743 Tee 1
5 38708 Valve, Check 1
6 960950, _ [Hose Ass'y 1
7 960952 |Hose Ass'y 1
8 38781 Elbow 45 D. 1
9 35243 Filter, Element 1
10 38588 Filter, Head Ass'y 1
11 960849 Hose Ass'y 1

12 38587 Oil Filter Ass’y 1




‘3-12\ i!l-l[]ll]ﬂSl Lift Cylinder 4.8]

GROOVE FAR 8 RING

A

' | ¥R
l /Q%@ \ B IDENTIFIGATION NUMBER

I/ ~ \ ] STAMPED N BARREL.




Lift Cylinder

4.8

REF. | PART DESCRIPTION T133
No- No- ‘S!
LIFT CYLINDER TO LEQO6860
1 20877 lLj i - 2 » 1
2 299980 Cylinder Rod 1
3 20087 End Cap 1
4 29989 Piston, Front Section 1
5 29988 Piston, Rear Section 1
6 23530 Nut 1
7 29991 Cylinder Body 1
8 23539 Seal Kit, Complete 1
2] 35449 Grease Fitting, 1/8” NPT 1
10 35451 Grease Fitting, 1/8” NPT 90° 1
OPTIONAL H.D. LIFT CYLINDER TO LE006860
1 37397 Lift Cylinder, 2.5"” x 27 1/8” x 1 1/2” Rod 1
|2 37418 Cylinder Rod 1
3 37415 End Cap 1
4 37416 Piston, Front Section 1
5 37417 Piston, Rear Section 1
6 37412 Nut 1
7 37419 Cylinder Body 1
8 37407 Seal Kit, Complete 1
9 35449 Grease Fitting, 1/8” NPT 1
10 35451 Grease Fitting, 1/8” NPT 90° 1
LIFT CYLINDER LEQ06861- ONWARD
1 309980 Lift Cylinder, 2.5” x 27 1/8” x 1 1/4"” Rod 1
2 41200 Cylinder Rad 1
3 41198 End Cap k|
4 28989 Piston, Front Section 1
5 29988 Piston, Rear Section 1
6 23530 Nut 1
7 41199 Cylinder Body 1
8 41201 Seal Kit, Complete 1
9 35449 Grease Fitting, 1/8" NPT 1
10 35451 Grease Fitting, 1/8” NPT 90° 1
OPTIONAL H.D. LIFT CYLINDER LE006861-ONWARD
1 39981 Lift Cylinder, 2.5” x 27 1/8” x 1 1/2” Rod 1
2 41204 Cylinder Rod 1
3 41202 End Cap 1
4 37416 Piston, Front Section 1
5 37417 Piston, Rear Section 1
6 37412 Nut 1
7 41203 Cylinder Body 1
8 41205 Seal Kit, Complete 1
9 35449 Grease Fitting 1/8” NPT 1
10 35451 Grease Fitting 1/8” NPT 90° 1




Ic-1 Ii!HﬂmﬂS'Tilt Cylinder 4.8.1|




Tilt Cylinder

4.8.1

REF. | PART DESCRIPTION T133
NO. | NO. ‘g’
TILT CYLINDER TO LEOD6860

32495 | Tilt Cylinder Compleie 1
1 32891 Cylinder Tube 1
2 31033 Piston Rod 1
3 32890 Head Plate 1
4 29930 Piston Part B 1
5 29929 Piston Part A 1
6 23530 Nut, Hex Lock 1
7 35449 Grease Zerc 1
8 23532 Seal Kit, Complete 1
9 35449 Grease Zerc 1
10 31032 Bushing, Hardened 1

TILT CYLINDER LE006861-ONWARD

39982 Tilt Cylinder Complete 1
1 41207 Cylinder Tube 1
2 31033 Piston Rod 1
3 41206 Head Plate 1
4 29930 Piston Part B 1
5 29929 Piston Part A 1
6 23530 Nut, Hex Lock 1
7 35449 Grease Zerc 1
8 41209 Seal Kit, Complete 1
9 35449 Grease Zerc 1
10 31032 Hardened Bushing 1
1 41208 Hardened Bushing 1




c-2
c-3
C-4

C-6

HYDROSTATIC DRIVE SYSTEM &.

Hydrostatic Drive Circuit (R.H. Side).. it 5.1
Hydrostatic Drive Circuit {L.H. Side)......cccverniiiinmmmmmrms e, 511
Front Hydrostatic PUMP...... st s 5.2
Rear Hydrostatic PUMP.....coee ittt re e 521

TOTGUE MOION. .. cucrrcerrrrnseessiniisssssss st sbs s ts s ass s srs e essess s sssssans s b bsnsesansesasanans 5.3

HYDROSTATIC

SYSTEM




' 'HyAdrostatic Drive
HOIMAS] i cuit R.H. Side) 5.1

C-2

PUMP

=
Rkl
=2
-
=X
=
Q
o

C" 10 TORQUE
MOTOR

10 GONTROL
VALVE

C-048




Hydrostatic Drive Circuit (R.H.)

5.1

REF. | PART T133 SERIAL
No. | NO. DESCRIPTION b ey
1 38549 Tandem Pump Ass'’y 1
41241 Hydraulic Motor 1 To LEOD7054

LEQ07262-Onward

2 22581 Hydraulic Motor 1 LEQ07055 To
LEOD7281

3 NSP O-Ring 2

4 8104 Connector 2

5 NSP O-Ring 1

6 19240 Connector 1

7 23994 Hose, Ass’y 3 LEDO7055
Te LEDD7261

7 23994 Hose Ass’y 2 ToLEDUT054
LE007262-Bnward

9 23336 Tube, Hydraulic 1

10 14866 Elbow, 80 D. 2

11 40600 Tube, Hydraulic 1

12 38393 Tee, Run 1

13 NSP O-Ring 2

14 23388 Elbow, 80 D. 1

15 NSP O-Ring 2

16 960944 Hose Ass’y 1

*17  |23812 Hose Ass’y 1 To LE0O7054
LEQ07262-Dnward

18 960952 Hose Ass’y 1

19 25011 Eibow, 90 D. 1

20 NSP O-Ring 1

* Not lllustrated




Hydrostatic Drive
c-3 |UHOMAS) circuit (L .H. Side) 5.1.1

18 0iL
RESERVDIR

T0 TOROUE
HOTOR

L)
e olL

/ RESERUBIR

R

T0 TANDEM
PUMP

T0OIL
RESERVOIR

C-049




Hydrostatic Drive Circuit (L.H.)

5.1.1

REF. | PART T133 SERIAL
vo. | no. DESCRIPTION b oy
1 38549 Tandem Pump Ass’y 1
2 NSP 0O-Rina 2
5 23388 Elbow, 90 D. 1
6 961565 Tube, Hydraulic 1
8 23335 Tube. Hydraulic 1

| 9 136430  |Elbow, 45.D 1

10 38768 |Elbow. 90D, 1

11 14866 Elbow. 90 D. 1

12 23994 Hose Ass'y 2 Ta LE0O7054
LEOD7062-Onward

12 23994 Hose Ass'y 3 LE0D7055
To LEOO7261

13 960943 Hose Ass'y 1

14 23812 Hose Ass'y 1

15 19240 Connector 1

i6 NSP O-Ring 1

17 8104 Connector 2

18 NSP O-Ring 2

19 41241 Hydraulic Motor 1 To LE0O7054
LEOO7262-Onward

19 22581 Hydraulic Motor 1 LE0D7055

To LEOD7261




Front Hydrostatic
|c-4|i!Hnmas|pump y !

c-017




Front Hydrostatic Pump

5.2

REF. | PART T133 SERIAL
No. | NO. DESCRIPTION b ey
42013 Pump, Front Section, 70344-RDU 1
1 34467 “0”-Ring 2
2 34478 Pin 2
3 34468 Washer 2
4 8871 Retaining Ring 1
5 8872 Retaining Ring_ 2
6 34473 Screw 4
7 39152 Spring 2
8 39154 Plug Assy, (Inc. W/item 22) 2
9 34475 Rotating Group 1
10 34470 Seal Cover 1
1 34472 Trunion Cover 1
12 34471 “0"-Ring Cover 1
13 26650 Inner Race 1
14 14959 Bearing 1
15 14961 Gasket [ncl. ltem 27 1
16 8863 Thrust Washer 2
17 8864 Thrust Bearing 1
18 NSP Bolts Tie T/Q 27-31 Ft. Lbs. 4
20 8873 Shaft Seal 1
21 8799 Shaft Seal 1
22 30950 Relief Valve Ass’y., 3750 PSI 2
24 39989 Housing Front Pump 1
25 39992 Back Plaie Assy. 1
26 34476 Valve Plate 1
27 39990 Shaft Ass'y 1
28 34474 Cam Plate 1
29 14972 ‘0" Ring 1
30 8862 Bearing 1
31 14964 Bearing 1
32 42017 Coupler 1
39999 Seal Kit, Complete 1




B e i

c-018




Rear Hydrostatic Pump

5.2.1

REF. PART T133 SERIAL
No. | No. DESCRIPTION b NO.
42012 Pump, Rear Section, 70344-RDT 1
1 34467 “Q Ring 1
2 34478 Pin 2
3 34468 Washer 2
4 8871 Retaining Ring 1
5 8872 Retaining Ring 2
6 34473 Screw 4
7 39152 Spring 2
8 39154 PlugAss’y {Inc. W/ltem 22) 2
9 34475 Rotating Group 1
10 34470 Seal Cover 1
11 34472 Trunion Cover 1
12 | 34471 ‘0’ Ring Cover 1
13 26650 inner Race 1
14 14959 Bearing 1
15 14961 Gasket 1
16 8863 Thrust Washer 2
17 8864 Thrust Bearing 1
i8 NSP Bolt, Tie, Torque 27-31 Fi. Lbs. 2
19 NSP Bolt, Tie, Torque 27-31 Fi. Lbs. 2
20 8873 Shaft Seal 1
21 8799 Pintle Seal 1
22 30950 Relief Valve Ass'y, 3750 PSI 2
24 39891 Housing, Rear Pump 1
25 | 30992 Back Plate Ass’y 1
26 34476 Valve Plate 1
27 39993 Shaft, Drive 1
28 34474 Cam Plate Rear Pump 1
29 14972 ‘0’ Ring 1
30 sae62 Bearing 1
31 14964 Bearing 1
32 | 42018 Coupler 1
33 14975 Retaining Ring 1
39999 Seal Kit, Complete 1




5.3

HOMaSsl torque Motor

c-021

C-6




Torque Motor

5.3

REF. | PART DESCRIPTION T133 SERIAL
NO. | NO. ‘g’ NO.
22581 Hydraulic Torque Motor Assembly 2 LEQD7055
To LE007261
41241 Hydraulic Torque Motor Assembly 2 Te LE0D7054
LEQ07262-Onward

1 22071 Nut, Hex (Stotted) 1
2 22117 Seal Kit {Inc. ltems 26 & 27) 1
3 22072 Retainer. Front 1
4 22073 Bolt, Retainer 6
5 22074 Shaft, Sub-Assembly 1
6 22075 Key 1
7 22087 Housing, Bearing 1
8 22088 Drive, Main 1
9 22090 Geroler, Sub-Assembly 1
10 22105 Plate, Valve 1
11 22106 Drive, Valve 1
12 22107 Valve 1
13 22108 Balancing Ring Sub-Assembly 1
14 22109 Spring, Compression 3
15 22112 Housing, Valve 1
16 22089 Plug 1
17 22113 Stud 2
18 22114 Stud 2
19 22116 Nut, Hex 4
20 22110 Plug, Sub-Assembly 1
2 22111 Sleeve, Dash Pot 2
22 22115 Spring 2
23 22119 Poppet 2
24 22120 Piston 1
25 22121 Plug, Sub-Assembly 1
26 34181 Inner Face Seal 1
27 34182 Outer Face Seal 1




ELECTRICAL SYSTEM 6.

C-7  Electrical Schematic (ROPS SIE)............cosuumereessssssmsssasrmasssssssssssssssssesssscsis 6.1 ELECTRICAL
C-8  Electrical SChematic (ENGING SIHB) .uuw..uvwreeimssnsssrerrcseressssssssssssssssssessssessssiss 6.2 SYSTEM




2] Electrical Schematic
HOMdS)roPs side) 6.1

2o =) 29

23 ([[—= g —qpan

24Tt | =D a

25 = —{T{]) 32

28 ) 33 35
(| m; =11]) 34

28—+ LR ce]

AED/OR 10

35
L
18
L3
2
FEE
16
—

C-026




Electrical Schematic (Rops Side)

6.1

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION g’ NO.
18 38769 ROPS Wire Harness 1
22 39972 Indicator Light,Brake 1
23 39972 Indicator Light, Battery 1
24 139972 Indicator Light, Preheat 1
25 39972 Indicator Light, Air Filter 1
26 39972 Indicator Light, Oil Temperature 1
27 | 39972 Indicator Light, Water Temperature 1
28 39972 Indicator Light, Qil Pressure 1
29 39972 Indicator Light, Hi Flow Hydraulics 1
30 39972 indicator Light, Aux. Rear Switch 1
31 39972 indicator Light, Aux. Front Switch 1
32 39972 Indicator Light, Light 1
33 39972 indicator Light, Seat Belt 1
34 39972 Indicator Light, Low Hydraulic Oil 1
35 41607 Front Work Light 2
* 41608 Bolt 4
36 39123 Switch, Lights Work 1
37 38761 Hour Meter 1
38 38577 Fuel Guage 1
39 19605 Ignition Switch 1
* 6522 Horn Butien 1
* 39121 Fuse, 15A As Req'd.
* 39122 Fuse, 10A As Req’d.
* 18683 Ignition Key Setof 2
* 961504 Dome Light Kit 1

* Not lliustrated




Electrical Schematic
C-8 I HOMdS (Engine Side) 6.2

RFYAMT
n

2
ORALUL
FPLEMMT 3

Cc-027




Electrical Schematic (Engine Side)

6.2

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b 0.
1 39667 Solenoid Shut Off 1
2 18724 Engine Oil Press. Sender 1
3 39688 Alternator 45 amp. w/Req. 1
4 37206 Sender, Water Temp. 1
5 40669 Fuel Level Sender 1
6 39706 Starter, Assy. 1
7 35536 Glow Plugs 4
8 38869 Battery 12V 1
9 960680 Seat Belt Switch w/Belt 1
10 38855 Air Filter Indicator 1
i1 38516 Seat Switch i
12 39738 Stop Timer 1
13 39840 Engine Relay 1
14 38611 Control Vaive Locks 2
15 39540 Fuse Panel and Breaker 1
*16 (6522 Horn Bution 1
17 141300 Engine Wire Harness 1
19 40583 Brake Switch 1
20 37206 Hyd. Oil Temp. Sender 1
21 29971 Rear Work Light 1
22 40582 Safety Switch/Enhancement 1
*23  |38931 Harness, Wire Seat & Belt 1
*40 |40582 Restraint Bar Safety Switch 1
*41 |41240 Circuit Breaker i
* 40561 Battery Clip 1
* 38871 Ground Cable 1
* 38872 Positive Cable 1

* Not lllustrated




c-9
c-9
c-10
c-11

ENGINE EQUIPMENT 7.

EXBAUSE SYSIEML.cuciieerriiieiscistensss s s st rsnesets s asssesnenearareses 7.1
AIF ClBANBT. ... eeertisreeectirerresrsaress e st s b s isas s s s sar e e b s saas s b ba s b ess s bR e e e e ey 7.1
Radiator and Engine MOUMIS.........criiiimmmiisesscmnsesesnmees 7.2
UNIVEISAl JOINL.ueeeiirreeeerrrerersissitisiisssessssisss s asssas s sess s e ressansn s e 7.3

ENGINE

EQUIPMENT




‘ \ nz) Exhaust System |
c-9 |UHOMdS Air Cleaner 7.1

C-001




Air Cleaner

7.1

REF. | PART T133 SERIAL

No. | No. DESCRIPTION < ey
1 38854 Air Cleaner Assy. 1

2 38556 Intake Hose 1

3 16138 Clamp 1

4 37220 Body, Air Cleaner 1

5 31787 Element Assy. 1

6 31788 Safety Element (Optional) -

8 6274 Clamp 1

9 38855 Service Indicator(Electric) 1

10 12117 Clamp 1

11 38554 Inlet Hose 1

12 37222 Cup 1

* 33211 Nut Assy. 1

* 31786 Mounting Band 2

* No! IHustrat
Exhaust Syst 7
xhaust System .

1 21146 Muffler Assy. 7 Disc. 1
2 21293 CAP 1
3 21294 Difuser Disc. 7
4 21295 Bolt, Centire 1
5 21296 Resonator 1

6 21297 Adaptor 1
7 7723 Bolt 1/4” x 1 1/4 UNC 8
8 1650 Flat Washer 1/4” 4
9 6645 Nut, 1/4° UNC 4

10 40554 Pipe, Exhaust 1

i1 960859 Flange Assy. 1

12 39736 Gasket 1

13 22968 Bolt, MIO x 20 3

14 6262 Clamp 2" 2

15 954704 Heat Shield & Clamp Assy. 1

16 30310 Isolator Vibration 1

17 16771 Nut, 5/16 UNC Nyloc 2

18 1651 Washer Flat 5/16” Dia. 2

19 2580 Bolt 5/16” UNC x1 1/4”" L 2




=) Radiator and
HUIIIEIS Engine Mounts 7.2

C-044




Radiator and Engine Mounts

7.2

REF. | PART DESCRIPTION T133 SERIAL
NO. | NO. g’ NO.
1 39727 Radiator Ass'y (Iinc. llems 2 and 30) 1
2 19572 Radiator Cap 1
3 18478 Clamp. Top Radiator Hose 6
| 22204 Top Radiator Hose 1
7 19586 Gasket. Thermostat 1
8 33149 Thermostat Ass'y 1

|9 38671 Reservoir Overflow 1
10 23771 Boli, M6 x 16 2
11 21320 Washer, Lock M10 2
12 1650 Washer, Flat 1/4” 2
13 j792 Tube, 1/8” 1D Clear Vinyl 4ft
14 124790 Bolt, Mi0 x 25 2
15 21028 Washer, Lock M10 2
16 1643 Washer, Flat 3/8” 2
17 960646 Brace, Top Radiator Ass'y 1
18 26029 Clip, Support 1
19 21320 Washer, M6 1
20 23771 Bolt, M6 x 16 1
21 39209 Cap, End Red 1
22 40342 Bar, Emergency Stop Rod 1
23 18481 Pin 2
24 18469 Washer Cushion 4
25 18468 Cushion 2
26 19574 Bolt 2
27 960774 Mount, LH Engine Ass’y 1
28 39730 Fan, Pusher 1
29 35568 V-Belt 1
30 35765 Fan Shroud 1
31 11495 Oil Filter 1
32 39684 Fuel Filter, Cover 1
33 21679 Fuel Filter, Ass’y 1
34 35772 Hose, Water Tee 1
a5 35773 Hose, Water Bottom 1
36 35774 Hose Water 1
a7 960775 Mount, RH Engine Ass’y 1
38 26859 Bolt, M12 x 30 4
39 21558 Washer, Lock 12M 4
41 [1190 Bolt, 5/16" x 1" 8
42 38558 Isolator, Engine 4
43 |1651 Washer, Fiat 5/16” 8
44 |1870 Nut, 5/16” UNF 8
45 39836 Reservoir Overflow Cover 1
* 37980 Cable Tie 2
* 26029 Cable Clip 1
46 19583 Cap 1
a7 39728 Fan, Cover 1
48 18467 Cushion 2
49 21677 Fuel Filter 1




‘0-11| i!HﬂmHSlUniversal Joint 7.3 ]

C-043




Universal Joint

7.3

REF. | PART 7133 SERIAL

No. | NO. DESCRIPTION b NG,
38514 U-Joint Ass’y 1
954896 U-Joint Complete (Inc. ltems 1-4) 1

1 15141 End Yoke Splined 1

2 15052 Journal and Bearing Kit 2

3 15140 Double Pivot Yoke 1

4 954895 U-Joint Plate Ass'’y 1

5 21559 Bolt, M8 x 30mm L. 2

6 19029 Bolt, M8 x 25mm L. 4

7 21029 Springwasher, M8 dia. 6




C-12
D-1
D-2
D-3
D-4
D-5
D-6
D-7
D-8
D-9
D-10
D-11
D-12

OPTIONAL EQUIPMENT 8.

EIBCHIC AUXIAIY. covvevrrrvrsrrismssmssssssesese i missssitsnssssssesmst s isssstsstsbsstssvansssasssessssans 8.1
Hand Control Lever (R, Site}..viwmeisiimemear s 8.2
Hand Control Lever (L.H. Side)..... i iniscnsnsessssenns 8.3
Valve, HIgh FIOW.. ...t sstssssssssssssssnsssens 8.4
Back-Up AJRIMMN...c.ccimiiimiinimsimmmmiisiiss st issssasisn s e seass 85
HOI K vrsreeccsensinsessssesmr et sasbs bt s s e ey s sesa s smss s nnss s st snse s senes 8.6
WHEEl EQUIDMENL...cvrremivectsisssmisiirmensiesims s st stassesssssss st ssssassassasassssssisases 8.7
SOUNG INSUIBLION. e vavvvrrerisiss s s s et ssr s sssssars s sseas et ssessstasaestsessions 8.8
CaD D00 1t ctceeiirerertrr e ssnr st et s s s e bR R R bt s b tn 8.9
Strobe LIght Kit...usemiimiisismnsissenesisessissinsissssmsssis s 8.10
Diractional Light Kif......cooiiimrimmssisinires e 8.1
Gah HBAIE v ereecreveeecerenr s se st i issssia s s s sasstsbs prbssnas b s bbb b s b s babd b bbb RS 8.12
Contral ValVe LOCKS.....c.coveeiiimssiininiiiisnmenimmmsssissisissssssstsistssssssnessssssssns 813

OPTIONAL

EQUIPMENT




|C-14i!H[]m35lElectric Auxiliary 8.1|

22 21 11 20 18 18 17 45 24
[/ _
m_ 24 15
' ' ]
1 hd
T

(o floO

NN /

[/l

C-014




Electric Auxiliary

8.1

REF. | PART T133 SERIAL
no. | no. DESCRIPTION by NO.
1 38056 Solenoid 12V 1
2 38057 Ring 1
3 39128 Seal 1
4 39129 Plug 1
5 38063 Pin 1
6 38062 O Ring 2
7 39130 Solenoid Spool 1
8 38068 Screw 2
9 38060 Lock Washer 4
10 39131 Pin 1
11 39132 Shim 1
12 39133 O Ring 1
13 39134 End Cap 1
14 38061 Screw 2
15 38617 Shim 1
16 39135 Spring 1
17 39136 Clip 1
18 39137 Screw 1
19 39138 Clip 1
20 39139 O Ring 1
21 38067 Plate 1
22 38066 Connector 1
23 38059 Shim 1
24 38058 0O Ring 2
25 39140 Shim 1

36660 Double Effect Solenoid

Control A or B Porti Side

(Optional)




Hand Control
D-1 i!“ﬂmﬂleever (R.H. Side) 52 |

| . ()
l
-—
1/' I 2
1
|




Hand Control Lever (R.H. Side)

8.2

REF. | PART T133 SERIAL
No. | No. DESCRIPTION by oy
1 960878 Lever, Handle (M12} 1 To LEOO7262
1 961303 Lever, Handle {M12) 1 LE0D7263- d
2 3189 Grip 1
3 960979 Control Lever, RH 1 To LEOO7262
3 961290 Control Lever, RH 1 LEOD7263-Opward
4 38551 | Cable 1
5 17432 Nut, 1/4" Nyiok 1
6 17421 Bolt, 1/4" x 1” UNC 1
7 1673 Bolt, 3/8” x 3/4" 1
8 1642 Lockwasher, 3/8” 1
9 1643 Fiatwasher, 3/8” 1
10 960980 Swivel Ass'y 1
11 5803 Rod End, Female 3/8” 4
12 1898 Nut, 3/8” UNF 5
13 959073 Hydroback 1
14 21174 Washer, Spacer 4
16 14620 Bolt, 3/8” x 2 3/4” UNC 1
17 40425 Pintle Linkage Reod 1
18 15880 Rod End, Male 3/8” 1
19 35316 Nut, 3/8” UNF, LH Thread 1
20 960402 Rod End, Isolated Female 3/8” LH 1
21 29384 Fender Washer 3
22 1671 Bolt, 3/8” x 3” UNC 1
23 28349 Spacer 1
24 7465 Nut, Nylok 3/8" 3
25 6645 Nut, Nylok 1/4" 1
26 3313 Bolt, 1/4" x 2" UNC 1
27 14916 Pin, Spring 3/8” x 1 1/2" 1
28 960908 Pintle Lever Ass'y R.H. 1
30 1672 Bolt, 3/8” x 1 1/2” UNC 2
3 14860 Shock Absorber 1
39 956137 Spring 1
40 23012 Pivot Bushing 1
42 959085 Lock Mount 1
43 37850 Lock Arm 1
44 960921 Pintle Unlock Shaft 1
45 35883 Rod End, 1/4” Female UNF 1




-]

" Hand Control
HOIMdS) cver (L H. Side)

C-037

D-2




Hand Control Lever (L.H. Side)

8.3

REF. | PART T133 SERIAL
No | No. DESCRIPTION by oy
1 960878 Lever Handle (M12) 1 To LEGO7262
1 961303 Lever Handle (M14) 1 LE007263-Onward
2 3189 Grip 1
3 960978 Control Lever LH i Jo LE007262
3 961289 Control Lever LH 1 LE0O7263-Onward
4 1673 Bolt, 3/8" x 3/4” 1INC 1
5 38551  Cable 1
<] 17432 Nut, Nylock 1/4” 1
7 17421 Bolt, 1/4” x 1” UNC 1
8 1642 Lockwasher 3/8" 1
9 1643 Flatwasher 3/8” 1
10 960980 Swivel Ass'y 1
11 1898 Nut, 3/8” UNF 5
12 5803 Rod End, Female 3/8” 4
i3 21174 Washer, Spacer 3
14 959073 Hydroback 1
15 1671 Bolt, 3/8” x 3’ 1
16 960402 Red End, Isolated LH Thread 1
17 29349 Spacer 1
18 29384 Fender Washer 3
19 7465 Nut, 3/8” Nylock 3
20 14620 Boit, 3/8” x 2 3/4” UNC 2
22 40426 Pintle Linkage Rod 1
23 35316 Nut, 3/8” UNF LH Thread 1
24 1672 Boit, 3/8” x 1 1/2” UNC 3
27 960907 Pintle Lever Ass'y LH 1
28 14916 Pin, Spring 3/8" x 1 1/2" 1
29 37850 Lock Arm 1
30 3313 Bolt, 1/4” x 2" UNC 1
31 6645 Nut, 1/4” Nylok 1
33 15880 Red End, Maie 3/8”UNC 1
35 29066 Set Collar 1/2” 1
36 29065 Bearing, Nylon 1/2" 1
37 2279 Lockwasher 1/4” 2
38 2338 Bolt, 1/4"” x 1/2"” UNC 2
40 23012 Pivot Bushing 1
41 956137 Spring 1
47 960921 Pintle Unlock Shaft 1
48 35885 Rod End, 1/4”" Female UNF 1




D-3 i!l-ll]ll]ﬂS|Va|ve, High-Flow 8.4

c-024




Valve, Hi-Flow Units

8.4

REF. | PART T133 SERIAL

NO. NO. DESCRIPTION e NO.
37285 Valve, Hi-Flow Electro Solenoid 1

1 39092 Kit, Assembling 1

2 39093 Valve, Back Pressure 1

3 39094 Section, End Without Bolis 1

4 39095 Kit, “O"”-Ring 1

5 39096 Kit, “O”-Ring Spool 1

6 39097 Section, Iniet, Qutlet 1

7 39098 Module, Solenoid Control 1

8 39099 Manifold, Conn. w/Screws 1

9 38100 Valve, Solenoid Ass’y 2

10 39101 Valve, Pressure Reducing w/Filter 1

11 39102 Line, Pilot Control w/Fittings 1

12 39103 Line, Pilot Control w/Fittings 1

13 39104 Valve, Main Relief 1

14 39105 Spool, Motor 1

15 39106 Lever, Protected 1

16 39107 Valve, Check 1
41379 Electric Solenoid, only 1




Back-up Alarm

8.5

REF. | PART T133 SERIAL
No. | No. DESCRIPTION by 0.
1 38752 Switch, Back-up alarm 1
2 40692 Sheet, Alarm Switch Mount 1
4 16771 Nut, Hex. Nyiok 5/16 UNC 2
5 40918 Alarm, Back-up Fast Sounding 1
6 1190 Bolt, Hex 5/16 x1 2
7 1651 Washer, Flat 5/16 4
961058 Activating Arm L/H 1
961059 | Activating Arm R/H 1




Horn Kit

8.6

REF. [ PART T133 SERIAL
No. | No. DESCRIPTION e NO.
40918 Fast Sounding Alarm 1
6522 Switch, Horn, Mlomentary 1
39122 Fuse, Automotive 10 AMP 1
765 Loom, Corrugated 250 L.D. Black 4
14619 Bolt, Stove 1/4” x 1”7 UNC 1
2278 Washer, Lock 1/4” 1
1350 Nut, Hex 1/4” UNC 1
1650 Washer, Flat /4" 1
39204 Connector, 16-14 Ga. .25" Female 2
39127 Terminal, Pin .156 Male 2
5237 Terminal, 16-14 Ga. Ring 8-10 2
17940 Grommet 1
39206 Wire, 16 Ga. Wht./Brn 13




Wheel Equipment Optional

8.7

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION g NO.
1 955963 10.00 x 16.5 Tire & Rim Assy. 4
2 6800 10.00 x 16.5 Flotation Tire 4
3 25116 16.5 x 8.5 6 Bolt Rim 4
5 955864 31 x 15.5 x 8 Ply Terra Tire/Assy. 4
6 6804 15.5 x 1500 Terra Tire 8 Ply 4
7 24741 13.00 x 15.00 6 Bolt Rim 4
9 36091 10.00 x 16.5 Segmented Tire L/H 2
10 36618 10.00 x 16.5 Segmented Tire R/H 2
11 36093 Segmenis 10.00 x 16.5 (20 per wheel) 8
13 861270 7.00 x 15 Solid Tire w/Rim 4
14 24998 7.00 x 15 Solid Tire 4
15 961264 7.00 x 15 Rim 4
16 40898 Retaining Ring (inc. W/item 15) 4
18 7019 Stem, Valve 4
19 5832 Nut, Wheel 9/16 UNF.PL 24




Insulation, Std. Complete

8.8

REF. | PART DESCRIPTION T133 SERIAL
NO. | NO. ‘g’ NO.
1 39559 Insuiation, ROPS Side RH 1
2 39560 Insulation, ROPS Side LH 1
3 39561 Insulation, Rear Window 1
4 39562 Insulation, Batiery Box 1
5 39563 Insulation, Battery Box Cover 1
6 39564 Insulation, ROPS Outer Blanket 1
7 40539 Insulation, Bulkhead Plate 1
8 40540 Insulation, Seat Plate 1
9 40541 Insulation, Front Step Shield 1
10 40542 Insulation, Rear Filler Plate 1
11 40543 Insulation, Rear Filler Plate 1
12 40544 Insulation, Upper Trans. LH 1
13 40545 Insulation, Upper Trans. RH 1
14 40546 Insulation, Side Shield BH 1
15 40547 Insulation, Side Shield LH 1
16 40548 Insulation, inspection Cover 2
17 40548 Insulation, Pump Mount Plate 1
18 40550 Insulation, Lower Trans. LH 1
19 40551 Insulation, Lower Trans. RH 1




|D-8 |i!Hﬂm35| Cab Door 8.?_|

C-028




Cab Door

8.9

REF. | PART T133 SERIAL
NO. NO. DESCRIPTION g NO.
1 960135 Frame, Door 1
2 37164 Glass, Lexan 1
3 15756 Moulding, Door 9 ft
4 5170 Bolt 1/4” x 1" 4
6 6645 Nut, 1/4"” Nyloc 4
7 37597 Wiper Blade 1
8 37596 Wiper Arm 1
9 37275 Wiper Motor 1
10 NSP Harness, Wiper Motor 1
11 2663 Bolt 1/4" x 3/4" 1
12 6645 Nut 1/4” Nyloc 1
13 NSP Ground Wire -
16 15885 Bolt, Stove 3/16" x 3/4” 2
18 953780 Handle Latch/Locking (Inc. Keys) 1
19 5170 Bolt, Hex 1/4” x 1” UNC 1
21 960139 Hinge Bushing Assy. 2
22 | 32629 Latch Cab Door 1
23 15750 Weatherstrip Glass Setting 8 ft
24 32600 Plate, Latch Block 1
25 25298 Ball, Red 1
26 37169 Slider Bar Bracket 1
27 960154 Slider Bar Ass'y 1




Strobe Light Kit (U-1707)

8.10

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b 0.
39200 Strobe Single Flash 1
39123 Switch, Toggle 1
3622 Wire #14 Bilack 13’
3621 Wire #14 Red 9.5’
3627 Wire #14 Green 1.5’
16601 Terminal, Wire 1/4 1
8615 Tube, Heat Shrink .25
39204 Connector 16-14 3
39122 Fuse, 10 AMP 1
765 Loom, Corrugated 1.5
24851 Screw, Self Tapping 2




Directional Light Kit (U-1701)

8.11

REF. [ PART T133 SERIAL
No. | No. DESCRIPTION b 0.

38304 Switch Turn /Hazard 1
38305 Lamp_R/H Double Face 1
38306 Lamp L/H Double Face 1
38307 Flasher 12V HD 3 Pin 1
35534 Connector, Flasher 1
3622 Wire Black #14 9.25’
15149 Wire Grey #14 9.25°
3628 Wire Blue #14 5.8
3625 Wire Yellow #14 5.8
3623 Wire White #14 14.5°
3621 Wire Red #14 1’
16601 Terminal Wire 3
8615 Tube Heat Shrink 213
39204 Connector 16-14 3
39533 Connector 14-16 2
24851 Screw Self Tapping 2
39122 Fuse 10 AMP 1
000765 Loom Corrugated 14
6081 Bolt 5/16 x 3/4 UNC 4
1870 Washer Lock 5/16 4
16771 Nut, Nyloc. 5/16 4
31744 Screw, Hex Tapping 4




Cab Heater (U-1697)

8.12

REF. | PART T133 SERIAL
No. | No. DESCRIPTION b NO.
37167 Heater Cab 1
37607 Elbow 30D 5/8 2
31166 Valve, Heater 1
31167 Cable, Heater Control 1
37601 Swiich, Heater w/ Resistor 1
37606 Knob, Conirol 1
16019 Clamp, Hose #10 6
33623 Elbow Sir. 90D 1
31154 Tee BR.8 1
33625 Bushing Red 1
33627 NIP Close 1
31156 Coupling 5/8 Hose 1
000073 Hose 5/8 Std. 9.5’
31147 Bar Hose Bracket 1
17493 Clamp, Std. Tube 1




1 1

i 1

1 1

: |

1 |

] -~

TS

' [l
-— '

R

—————————

s\

W

e

7
N

SR

N

N

RN
N \\\\\\ﬁx\\\\\\

\R\




Control Valve Locks

8.13

REF. | PART T133 SERIAL

vo. | No. DESCRIPTION by oy
38611 Solenoid Ass'y 1
1 38614 Solenoid 1
2 38615 Connector 1
3 38616 Bushing 1
4 38617 Shim 1
] 38618 Scraper 1
6 38619 Spool End 1
7 38620 Screw 2
8 38060 Spring Washer 2
9 38621 Block 1
10 38622 “0” Ring 1
11 38623 Spacer 1
12 38624 “0” Ring 1
* 38613 Double Acting Spool 1
* 38612 Float Spool 1

Not lllustrated




NUMERICAL INDEX

PART NO., SECTION | PART NO. SECTION | PART NO. SECTION
417 1.2 3667 3.1 14917 7.3
526 1.4 4539 1.1 14959 5.2,5.2.1
698 4.1 4842 1.2 14961 5.2,5.2.1
765 8.6, 8.10, 8.1 5170 1.2,24,3.3,89 15052 7.3
792 7.2 5273 8.6 15140 7.3
1023 1.4.2 5405 2.2 15141 7.3
1149 3.2 5803 2.1,2.4,3.3, 8.9 15149 8.11
1190 1.3,14,7.2,8.5 5815 1.4.1 15750 1.4.2,89
1191 1.1,1.2, 4.1 5816 1.4.1 15756 8.9
1193 1.4 5832 1441, 3.1, 8.7 15880 2.1,21.1,82, 83
1194 2.3, 3.3 5842 1.1 15885 8.9
1248 14.2 50R8 3.1 15931 1.4.2
1350 1.5,86 6081 8.11 16019 8.12
1458 1.1 6086 14,15 16138 7.1
1546 13,1.6 6083 1.3 16601 8.10, 8.11
1630 2.2 favelar) 7.1 16771 1.3, 14,16, 7.1,
1631 3.3 6274 7.1 8.5, 8.11
1634 3.1 6356 1.5 16989 1.2
1642 1.3, 2.1,21.1, 5448 3.3 17144 4.1
82,83 8522 6.1, 6.2, 8.6 17421 8.2,83
1643 1.4,1.6,21,2.1.1, | sgo8 4.4 17432 2.28.2 83
23,7282 8.3 6645 1.2,2.1,2.1.1, 2.4, 17493 8.12
1650 1.2,1.3,1.5,2.1,24 3.3,7.1,8.2,8.3,89 | 175186 2.2,3.3
3.3,71,72,8.6 6800 1.41, 8.7 17940 8.6
1651 1.1,1.2, 1.4, 4.1, 8804 8.7 18318 1.1
7.1,7.2,85 7019 1.4.1,8.7 18468 7.2
1671 21,21.1,2.3, 7078 4.4 18478 7.2
8.2.83 7124 4.4 18484 7.2
1672 2.1,33,82,83 7416 2.3 18574 7.2
1673 1.3,2.1,21.1, 7465 14,211,211, 3.3, 18683 6.1
8.2,8.3 8.2, 8.3 18724 6.2
1677 1.6 7667 4.4 18318 1.1
1678 1.2 7723 7.1 18478 7.2
1803 4.4 8104 51,5.1.1 18572 7.2
1870 1.1,1.4, 4.1, 8596 8.7 18574 7.2
7.2, 8.11 8613 2.4 18724 6.2
1898 2.1,2.1.1,8.2,83 | 8615 8.10, 8.1 19029 7.3
2010 1.5,,4.8.1 8863 5.2,5.2.1 19240 5.1,5.1.1
2279 1.3,2.1.1,8.3,8.6 | gas4 5.2, 56.2.1 19572 7.2
2338 1.3,2.1.1,8.3 8871 5.2, 5.2.1 19586 7.2
2580 1.4, 7.1 ag72 5.2,5.2.1 19805 6.1
2593 1.5 /873 5.2,5.2.1 19813 3.2
2663 2.3, 8.9 a202 1.2 19949 1.1
3189 1.2, 2.1, 2.1.1, 10847 1.4.1 20182 4.4
8.2, 8.3 11495 7.2 20194 42,43
3238 1.2 12117 7.1 20235 1.4.2
3313 2.1,2.1.1,82,83 | 14619 8.6 20860 1.4.2
38621 8.10 8.11 14620 21.211. 82 83 208K1 1.4.2
3622 8.10, 8.11 14797 1.1 20901 1.1,1.4.2
3623 8.11 14860 2.1, 2.1.1, 8.2 5128 7.2
3625 8.11 14866 5.1, 6.1.1 21029 7.3
3627 8.10 14877 3.1 21146 7.
3628 8.11 14808 41 21174 2.1,21.1,8.2, 8.3
3665 3.1 14918 2.1,2.1.1,8.2,8.3 21203 7.




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
21294 7.1 o068 7.1 28082 2.3
21295 7.1 53012 21,21.1,8.2,8.3 20065 2.1.1,8.3
21296 7.1 23096 2.3 290866 2.1.1,8.3
21297 7.1 23194 1.1 20340 2.1,2.1.1,8.2,8.3
21320 7.2 23956 3.2 29384 2.1,2.1.1,8.2,8.3
21324 4.1 03958 3.2 20478 4.4
21422 1.1 23335 5.1.1 29877 4.2,4.8
21558 7.2 23336 5.1 20929 4.8.1
21559 7.3 23355 4.3 29930 4.8.1
21677 1.1, 7.2 23356 4.3 20034 1.1
21679 11,7.2 23371 2.3 290971 6.2
21701 4.1 23379 2.3 20987 4.8
21807 1.4 237385 1.3,14.2 209988 4.8
22071 3.2,5.3 23388 5.1,5.1.1 29989 4.8
22072 5.3 23530 4.8, 4.8.1 25990 4.8
22073 5.3 23532 4.8.1 20991 4.8
22074 5.3 23530 4.8 30044 2.2
22075 3.2,5.3 23579 1.4.1 30091 4.8.1
22087 5.3 23706 3.2 30935 1.6
22088 5.3 23707 3.2 30310 7.1
22089 5.3 23709 1.1 30323 4.4
22090 5.3 23710 1.1 305071 1.4,21,2.1.1
22105 5.3 23771 7.2 30549 4.1
22106 5.3 23961 1.1 230723 1.6
22107 5.3 22009 3.3 20730 1.6
22108 5.3 23994 51,511 30731 1.6
22109 5.3 241929 1.5 30732 1.5
22110 5.3 24214 1.1 30733 1.6
22111 53 24264 1.1 30735 1.3
22112 5.3 24741 8.7 20737 1.6
22113 5.3 24780 7.2 30766 1.6
22114 53 24851 8.10, 8.11 30767 1.6
22115 5.3 24882 1.1 30950 5.2,5.2.1
22116 5.3 24942 3.2 31032 4.8.1
22117 5.3 24971 1.3 21033 4.8.1
22119 5.3 24998 8.7 31058 3.1
22120 5.3 25011 5.1 31147 8.12
22121 5.3 25116 1.41,8.7 31154 8.12
22204 7.2 25445 142 31156 8.12
22302 3.2 25530 1.5 31166 8.12
22379 3.1 25532 1.5 31167 8.12
22381 1.1, 4.1 25589 2.2 31440 1.2
22448 3.1 2576 6.1 31441 1.2
22462 3.1 25811 1.3 31440 1.2
22463 3.1 26029 7.2 31488 1.2
22467 3.2 26069 7.2 31572 1.3
22652 1.3 26101 1.6 316854 2.3
22653 i.3 OR188 i.4.1, 31 31744 1.4.2, 8.11
22661 1.3 26650 5.2 521 31787 7.1
22865 1.3 J6RAR4L 1.2 31788 7.1
22791 1.6 26665 1.2 39176 1.3
22950 3.2 26666 1.2 32187 1.3
22953 1.4 26859 7.2 32969 1.3
22960 3.2 28982 2.3 32975 1.3




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
32323 1.6 35774 7.2 38058 8.1
32328 1.6 35883 8.2,8.3 38059 8.1
32478 4.1 35884 2.2 38060 4.6,8.1
| 32495 4.3,4.81 36091 1.4.1,8.6 38061 8.1
32501 1.6 36093 1.4.1,8.6 38062 8.1
32523 1.3 36430 5.1.1 38063 8.1
32524 1.6 36618 1.4.1,8.6 238066 8.1
32600 8.9 36643 4.6 38067 8.1
32614 1.6 16644 4.6 28068 8.1
32615 1.6 236645 4.6 233009 1.3
32616 1.5 36646 4.6 28302 1.6,4.4
32629 8.9 36R47 4.6 38304 8.11
32890 4.8.1 ARAR4R 4.6 38305 8.11
32891 4.8.1 36649 4.6 38306 8.11
32907 3.2 36650 4.6 38307 8.11
33149 7.2 3RAR1 4.6 38343 3.3
33211 7.1 3RARA 4.6 38384 42434446
33525 1.6 36657 4.6 38393 5.1
33547 3.2 26659 4.6 38472 1.5, 44
33623 8.12 36660 8.1 38516 6.2
33625 8.12 36661 4.6 38517 53
33627 8.12 36733 4.1 38540 5.1, 5.1.1
33850 4.7 37164 8.9 38551 2.2,8.2 83
34181 5.3 37167 8.12 38652 24,33
34182 5.3 37204 6.2 38554 7.1
34467 5.2, 5.2.1 37206 4.1, 6.2 38556 7.1
34468 5.2, 5.2.1 37209 4.1 38558 7.2
34469 5.2 5.2.1 37220 7.1 3BRED 14.2
34470 5.2,5.2.1 372992 7.1 38562 4.1,4.2
34471 5.2,5.2.1 37975 8.9 38563 4.3, 4.4
34472 5.2,5.2.1 37285 8.4 38577 6.1
34473 5.2,5.2.1 37426 1.4.1 38585 4.7
34474 5.2, 5.2.1 37595 4.6 38587 4.7
34475 5.2, 5.2.1 37596 8.9 38588 4.7
34476 5.2, 5.2.1 37507 8.9 38600 1.4
34478 5.2, 56.2.1 37601 8.12 28605 1.4.1
34816 1.6 37606 8.12 38611 4.6, 6.2
34903 41 37607 8.12 38614 4.6
34919 4.1 37653 4.6 38615 4.6
34986 5.2, 5.2.1 37673 4.1 38616 4.6
35243 4.7 37798 3.3 38617 4.6, 8.1
35266 3.1 37818 4.2 38618 4.6
353186 21, 2.1.1, 8.2, 8.3 R78109 41,42 38A/A19 4.6
35388 4.4 37820 4.2 38620 4.6
35426 1.2 37821 41, 4.2 38621 4.6
35449 1.3,4.8 37822 4.3 38622 4.6
35451 4.8 37823 4.3 38623 4.6
35450 1.3 A7894 4.4 aR[24 46
35487 1.4.1 27895 4.4 28671 7.2
35534 8.11 A7R80 2.1,2.11,8.2 83 AR708 4.7
35536 6.2 37980 7.2 38743 47
35568 7.2 37991 3.3 38752 8.5
35772 7.2 38056 8.1 28761 6.1
35773 7.2 38057 8.1 38768 41,5.1.1




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
38769 6.1 39204 8.6,8.70,8.11 40331 4.1
38781 4.7 39206 8.6 40342 7.2
38796 1.5 29209 7.2 40422 3.3
38809 3.3 239533 8.11 40425 2.1,8.2
38810 3.3 30540 6.2 40426 2.1.1,8.3
38821 3.3 230546 1.5 40429 3.3
38834 2.4 39559 8.8 40434 3.3
38854 7.1 39560 8.8 404862 1.4
38855 6.2,7.1 20561 8.8 AQ477 1.4
38869 6.2 39562 8.8 40495 1.4
38871 6.2 30563 8.8 A0498 1.4
38872 6.2 30584 8.8 40499 1.4
38931 6.2 39572 1.4.1 40536 1.4
35021 1.4.2 39667 6.2 40538 1.6
38041 4,1, 4.2 39684 7.2 40539 8.8
38042 4.3 30888 6.2 AQB40 8.8
38043 4.4 39708 6.2 40541 8.8
39092 8.4 19727 7.2 40542 8.8
39093 8.4 39728 7.2 40543 8.8
39094 8.4 39730 7.2 40544 8.8
32095 8.4 39736 7.1 40545 8.8
390386 8.4 30738 6.2 AQ546 8.8
39087 8.4 39836 7.2 40547 8.8
39098 8.4 39840 6.2 40548 8.8
39099 8.4 309850 4.6 40549 8.8
39100 8.4 39851 4.6 40550 8.8
39101 8.4 30852 4.6 40551 8.8
39102 8.4 309894 4.6 AQ553 24
39103 8.4 39911 4.6 40554 7.1
39104 8.4 39914 4.5 40561 6.2
39105 8.4 39918 4.5 40582 6.2
39106 8.4 30919 4.5 40583 6.2
39107 8.4 39920 4.5 40600 5.1
39121 6.1 39940 4.5 AQGEY 1.1, 6.2
39122 6.1, 8.6, 8.1 39941 4.5 40692 8.5
39123 6.1, 8.10 39942 4.5 40737 1.4.2
39127 8.6 39943 4.5 40777 1.4.1
39128 8.1 39944 4.5 40918 8.5, 8.6
39129 8.1 20045 4.5 40921 1.1
39130 8.1 39946 4.5 40922 1.1
39131 8.1 299772 6.1 40997 1.6
39132 8.1 39980 4.8 40998 1.6
39133 8.1 A9982 4.8.1 4n0aq 1.6
39134 8.1 30989 3.2 41041 2.4
39135 8.1 39990 5.2 41042 2.4
39136 8.1 39991 52 41189 2.2
38137 8.1 39992 5.2.1 41108 4.8
39138 8.1 30094 5.2, 5.2.1 41199 4.8
39139 8.1 39995 5.2 A1200 4.8
39140 8.1 39999 5.2.1 41201 4.8
39152 5.2, 5.2.1 ADO53 5.2, 521 41206 4.8
39154 5.2,5.2.1 A0097 1.4 41207 4.8
39198 1.4.1 40102 3.1 41208 4.8.1
39200 8.10 40190 2.2 41209 4.8.1




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
41241 51.,5.1.1,6.3 960910 2.1.1
41300 6.2 960911 21
41379 8.4 960913 3.3
41607 6.1 060921 2.1,2.1.1,8.2,8.3
41608 6.1 060931 1.2
0953780 8.9 960932 1.4
953820 1.1 960934 1.4
954425 1.2 060935 1.4
954621 3.2 9600937 3.1
954622 3.2 0600838 3.1
954623 3.2 960943 4.1,5.1.1
954704 7.1 9AN944 5.1
954714 1.3 0RNA4s 4.2
954715 1.3 9(0948 4.2
954716 1.3 980047 4.3,4.4
954772 1.2 960948 4.34.4
954785 3.2 9gNa4a 47
954895 7.3 960950 4.7
854958 4.3 9RN951 4147
955280 3.1 960952 4,7,5.2
0955281 3.1 060976 2.1.1
955283 3.1 960977 2.1
955685 8.7 960078 8.3
955690 8.7 960979 8.2
955963 8.7 9A/0980 8.2.8.3
955964 8.7 960997 3.2
956137 2.1,2.1.1,8.28.3 961007 2.3

| 958006 1.6 9R1058 85
959073 21,2.1.1,8.28.3 961059 8.5
959085 2.1,8.2 961178 1.2
959272 1.2 961204 2.1
959277 1.6 961205 211
959849 3.2 961243 1.6
960135 8.9 961253 1.6
960139 8.9 961303 2.1,2.1.1
960402 2.1,2.1.1,8.28.3 961390 2.4
960437 3.1 961504 6.1
960497 2.4 061564 41
960498 2.4 961565 4.1
960646 7.2
960680 14, 6.2
960681 1.4

| 960719 1.4.2
960751 2.3
960774 7.2
960775 7.2
960805 2.2
960806 2.2
960807 2.2
960859 7.1
960874 2224
960878 2.1,2.1.1,82,8.3
960907 211,83
960908 21,82




